MODEL 8901K (JCP)
20” MULCHING MOWER

38

JCP Catalog 870-1427

[(s]
(2]
[l
M~
[ee]
-~
=4
<
a




MODEL 8901K (JCP)
20” MULCHING MOWER

Ref. JCPenney Supplier Ref. JCPenney Supplier
No. PartNo. PartNo. Description No. PartNo. PartNo. Description
1 1367-9337 021964 Deck 20" Muicher 30 1367-9824 157552 Clamp-Cable
2 1367-9345 030189 Blade-20" Muicher 31 1324-5030 157255 Boit-Blade 3/8-24 x 1-1/4 Gde 8
3 1367-9352 052209 Cable-Engine/Blade Control 32 1367-9840 085878 Baffle-Front
4 1367-9378 052217 Control-Throttle w/cable 33 1317-7167 310045 Nut-Hex 5/16-18
5 1367-9386 072991 Handle-Lower 34 1076-0148 457168 Bolt-Engine 3/8-16 x 7/8
6 1367-9741 073007 Handle-Upper 35 1333-8298 428664 Plate-Back, Height Adjuster
7 1076-0163 106005 Washer-Blade Adapter RH Front, LH Rear
8 1244-0020 106914 Clip - Trailing Shield 36 1289-0430 428714 Plate-Back, Height Adjuster
9 1276-0575 088369 Bracket-Handle RH LH Front, RH Rear
10 1276-1094 088377 Bracket-Handle LH 37 1076-0189 451492 Nut-Hex 3/8-16 Toplock Finge
11 1367-9766 109389 Bail-Engine/Blade Control 38 1324-5261 457499 Boit-Hex 1/4-20 x 1/2 Thrd Form
12 1367-9774 110064 Cap-Bolt, Plastic 39 1367-9287 462093 Washer-Flat 1/4
13 1244-0012 110379 Tie-Cable 40 1324-5204 452318 Nut-Hex #10-24 Nylok
14 1367-9782 114462 Tip-Setting Lever, Plastic 41 1072-7469 458687 Bolt-Hex #10-24x 1/2
15 1367-9790 114397 Shield-Trailing, Plastic 42 1382-2416 042986 Wheel 8 x 1.75 Plastic
16 1297-5801 126466 Adapter-Blade 43 1066-3375 715011 Hairpin Cotter
17 1324-5006 143115 Deca-DANGER 44 1066-3607 715037 Nut-Hex 1/4-20 keps
18 1367-9808 715557 Decal-Starting Instructions 45 1085-8256 715045 Bolt-Hex 1/4-20 x 3/4
19 1072-7089 150201 Washer-Curved 5/16 46  1066-3565 715508 Nut-Hex 1/4-20 x lock
20 1066-3706 150276 Key-Woodruff #6 47 1277-7462 715607 Washer-Belleville
21 1076-0080 150623 Screw-Self Tap #10x 5/8 48 1297-6999 776500 Lever-Setting, Height Adjuster
22 1367-9816 381442 Clamp-Tinnerman 49 1286-1340 777862 Lever-Wheel, Height Adjuster
23 1373-3993 113589 Knob-Wing 50 1367-9857 001206 Decal-DANGER, Blade Warning
24 1086-5889 151936 Bolt-Curved Head 5/16-18 x 2-1/4 51 1283-1509 715417 Washer-Flat
25 1308-0981 152074 Stop-Rope 52 1367-9865 085886 Baffle-Rear
26 1027-1914 152371 Guide-Rope 53 1302-2835 156919 Washer-Lock 3/8
27 1093-0154 153650 Boit-Shoulder, Height Adjuster 850-3351 114447 Cover-Vinyl, yellow
28 1324-5048 153874 Bolt-Hex 1/4-20 x 2-1/4 187336 Owner's Handbook
29 1324-5022 157420 Boit-Shoulder, Wheel '

® This parts list covers several different mower models: not all of the parts listed may be used on the particular mode! you are working with.

® When servicing use only Genuine Factory Replacement Parts (OEM) that are specifically designed for the particular model that you are working with
® Parts are right or left hand as viewed from the operator's position

® Model specifications are subject to change without prior notice.

e Do not operate the mower unless all parts are attached and in good working order
e Lawn mower deck and/or other painted parts differing in color may be substituted without notice.

39

P/L 187336
JCP Catalog 870-1427

R R T e




